
  

 

1 
1 

ISSN 2206-1991 
Volume 6 No 2 2021 

https://doi.org/10.21139/wej.2021.011 

Self-Cleaning Screen Reduces 
Desalination Plant Operating Costs 
Screen flushing mechanism enables reliable continuous 
operation of screen filter as an alternative to disposable cartridge 
filters for reverse osmosis 
 
J Pickford, B Gido, R Levy, M Dagan 
 

ABSTRACT 
A unique screen flushing mechanism enables reliable 
continuous operation of a very fine screen (≤20µm) filter, placing 
an interesting alternative to the conventional use of disposable 
cartridge filters for RO pre-treatment. Pilot results from a 
seawater desalination plant in Israel show that the desired 
filtrate quality can be obtained while the automatic self-cleaning 
screen alternative can achieve a significant savings in the 
operating costs of energy, manpower and consumables. 
Analysis and breakdown of O&M costs indicate a potential 
OPEX savings of 80-92% compared to cartridges. For a 
medium-size desalination plant with a RO feed of 10,000 gpm 
(2,270 m3/h), this savings can add up to US$94,000 annually. 
Protecting RO membranes by a fine automatic screen appears 
to be a feasible and sustainable alternative. 

 

INTRODUCTION 
Reverse Osmosis (RO) membranes are commonly used as a 
main technology for the separation of salts and other dissolved 
materials in desalination of seawater (SW), brackish water (BW) 
and treated effluents. The RO membranes are known to be 
sensitive to fouling by organic and inorganic particles naturally 
present in the intake water. If allowed to enter the RO 
membrane, these contaminants will gradually accumulate in its 
feed spacers and the membrane surface leading to clogging and 
reduced performance (lower flux, higher differential pressure, 
etc.). As such, the fouling of RO membranes is a major 
consideration in desalination plants design and operation, and 
much effort is devoted to protecting the membranes and pre-

treatment of the RO feed water. Generally, RO membrane 
manufacturers require feed water with a Silt Density Index (SDI) 
< 5 at RO inlet [DOW (2013)], and a level of SDI < 3 is preferred 
for extended membranes lifespan and reduced cleaning 
frequency. 

The most common process to achieve the desired RO-feed 
quality is a pre-treatment by multimedia filters (MMF), with or 
without prior treatment stages such as coagulation and 
dissolved air flotation (DAF). An alternative pre-treatment 
process by either ultrafiltration (UF) or microfiltration (MF) 
membranes has become more common in the last few years 
[Davis (2010); Voutchkov (2010)]. Both processes, when 
properly designed and applied, are capable of removing most 
suspended solids and producing the desired SDI level, but 
additional membrane protection is required. 

Occasionally, some of the finer media from multimedia filters 
may break through into the RO feedwater [DOW (2013)]. 
Detachment of mineral scaling or biofilm from pipelines and 
tanks are another possible source of course particles in both 
MMF and UF processes (especially with a RO feed tank). These 
coarse solids may have very little effect on measured SDI but 
can physically block the flow channels in the lead-end 
membrane elements, leading to high differential pressure and 
mechanical damage. Similarly, energy recovery devices (ERD) 
in seawater reverse osmosis (SWRO) systems are also 
sensitive to solids in feed water that may damage their moving 
parts [Danfoss (2013)]. Therefore, it is very common for the pre-
treatment scheme of the RO feed to include a final filtration 
stage, usually a disposable cartridge filter with a nominal 
filtration grade of 1-20μm.

 

 



 

 
2 

 

 

Figure 1: RO Protection by the two alternatives. (a) Close-up on un-flushed screen, covered by solids removed from the RO feed. A large 
biofilm particle is magnified. (b) Illustration, a used cartridge 

 

Within most current SW and BW RO plants the main 
pretreatment processes (MMF, UF etc.) are automatically 
cleaned using backwash techniques, and in the case of UF, also 
chemicals. However, the cartridge filters used as final protection 
are disposable and must be replaced manually when clogged. 
The frequency of cartridge replacement is highly dependent on 
the feed water quality and effectiveness of the main 
pretreatment stage. Replacing cartridge filters more often than 1 
– 3 months usually indicates a problem with the pretreatment, 
but even when a well-designed UF pretreatment produces 
SDI<1, the cartridge filters are recommended to be replaced at 
least every 3 months [DOW (2013)]. Such practice is labor-
intensive and adds to the plant's overall OPEX and 
environmental footprint. In fact, at modern BW or SW 
desalination plants the final cartridge filtration stage is the only 
major process that is manually operated with no automation. 
Each single cartridge is designed for a flowrate of only a few 
m3/hour so that many cartridge units are required for handling 
feed water capacity. In large desalination plants the cartridge 
replacement process may  include hundreds and even 
thousands of cartridge units, each must properly fit into place, 
while any miss-fit enables filter bypass and compromises the 
RO protection. 

Another OPEX related aspect of cartridge filters is their 
contribution to the overall energy consumption of a desalination 
plant. While less-frequent cartridge replacement can save 

manpower and consumable costs, long operational periods  
of cartridges may result in the development of high differential 
pressure (ΔP) due to the accumulation of solids and/or  
microbial growth upon their surface. The energy required for 
overcoming this ΔP is included in the cartridge  related OPEX.  
In desalination plants energy is a major factor of overall water 
cost, so reducing ΔP in all process areas is a major OPEX target 
of plant designers and operators in both BW and SW 
desalination plants. 

Except for protecting RO membranes from coarse particles, the 
cartridge filters play another role in final pre-treatment and SDI 
reduction when needed. MMF may not obtain the required 
SDI<3 in situations of low raw-water quality or operational 
complexities, and the same applies to damaged or unproperly 
designed UF system [Voutchkov (2010)]. In such events, while 
providing  final filtration and improving RO feed quality, these 
cartridge filters are subject to increased occurrences of clogging 
and more frequent replacement [Glueckstern & Aharony (2011)], 
with implications on plant’s OPEX. In some BW cases, cartridge 
clogging may be enhanced by the presence of oxidized metals 
(e.g Fe, Mn), while in surface water and effluents clogging is 
often caused by organic matter originating from algae or other 
biological sources [Voutchkov (2010)]. All may lead to rapid 
clogging of the cartridges that may happen in few weeks time, 
with significant O&M costs and plant down-time. 

 



 

 
3 

Main 
Pre-Treatment  

Filtrate Quality1 

Role of Final Filtration Stage Typical Cartridge 
Replacing  
Frequency RO –  

Protection 
Final Pre-Treatment 

(SDI reduction) 

SDI<3 ü – Every 3 month 

3<SDI<5 ü û Every 1-3 month 

5<SDI ü ü Every 1-4 weeks 

 

Table 1: Differentiating the Actual Roles of the Final Filtration Stage, Commonly Done by Cartridges, as Function of Pretreatment Water 
Quality.  

 

Besides being made of non-degradable polymers, which directly 
impact a plant's OPEX, another environmental issue related to 
disposable cartridges is the ever increasing solid waste of used 
filters which requires proper disposal. 

There is a clear need to evaluate automatic alternatives to 
disposable cartridges that will provide comparative filtration 
results while reducing OPEX and maintenance requirements 
associated with this stage of the process. 

To date, automatic screen filters are commonly used in 
desalination installations as coarse filtration, in the range of 100-
500µm, mainly for UF membrane protection. The main obstacle 